Metro with Pistol Grip Handles

0
2
°

=

<
I
[}
O
w
=
=

2

o
=

©
=

For Serial Nos.

850,000 & Higher

Part No. 4500-634 Rev. A

©Toro 2010-2010

RELEASED Version




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

-2- RELEASED Version ©Toro 2010-2010




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
32" and 36" Mower DecK ........ccccoveiiiiiiiiiiiiiieeee, 3-4
48" MoWer DECK ......covniiiiiiieieeeee e, 5-6
DECAIS.... e, 15
Engine Deck Group.........coooviieiiiiiiiiieeeeeeee e, 7-10
Upper Handles & Controls, ECS..................coo 13-14
Upper Handles & Controls, Pistol Grip...................... 11-12
Wiring Diagram .........cooouueiiiiiiii e 16
2

RELEASED Version ©Toro 2010-2010




32” and 36" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-2312 Deck (116-0616-01) W/Decals 38 | 3296-56 Nut, Nyloc 1/4-20 Thin .......ccccovrvvenennen. 1
Dogleg & Discharge Deflector (36")........ 1 39 | 1-323729 Bearing .......ccoeeveveeeieieeeeeeee e 2
116-0799 Deck (116-0618-01) W/Decals & 40 | 3234 Screw, HH 3/8-16 X 3/4.......cccvvvvvvrennn 8
Dogleg & Discharge Deflector (32")........ 1 41 | 1-603843 Pulley, IdIer........ccceevvveieieenne.
2 1-302189-01 WId, Dogleg Baffle .........cccceeviiiicnennnn. 1 42w | 103-8387 Asm, Cutter Housing Complete...
3 | 3222 Screw, HH 5/16-18 X 5/8 ......cccccveeereenee. 7 43 | 109-8854 Pin, Chute.......coooveiiniiiie,
4 | 32128-20 Nut, Whizlock 5/16-18 ........ccccevvrieeneennn. 22 44+ | 103-8280 Asm, Cutter HOUSING.........cccocevereniereannns
5 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1 45 | 302-61 Zerk, 45° 1/4-28 .......ccceeeeeeeeeeeeeenn, 2
6 | 302-52 Zerk, 1/8 NPT Straight ........ccccoevevnienne 2 46 | 103-2535 SPACET ....ciiiierieeit e 2
7 | 302-19 Zerk, 1/4-28 Straight ..........ccccceveiiiiiinns 1 47 | 1-403179 Tube, PiVOL ... 1
8 | 1-323385 Knob, Belt Cover......... 48 | 1-303314 Spacer, 10" Caster.........ccccovevvereerernnnne. 8
9 | 1-809020 Quick Pin, 10" Caster.. 494 | 1-323529 Tube, Spindle ......ccceeiiiiiiiiecee 2
10 | 3296-29 Nut, Nyloc 5/16-18 ............. 50 | 321-4 Screw, HH 1/4-20 X 3/4........ccvvvvvennnn. 2
11 | 323-8 Screw, HH 3/8-16 x 1 1/2......cccocciiis 8 51 | 1-303514 Flange , Thrust Bearing ...........c.ccccvenu... 4
12 | 3290-357 Nut, Whizlock 3/8-16.........cccccevveeeneennnn. 16 52 | 1-323339 WaSher......ccoviiiiiiciiiieece 2
13 | 1-323748 Ring, Push-On 7/16........cccoiiiiiieeee 1 534 | 1-403183 Sheave, Blade Driven .......cccceeeeeeeeenne... 2
14 | 98-5975 Washer, Spring Disc 3/8.........cccccceeeennne. 9 54 | 3219-6 Nut, Hex 5/8-18 UNF ........ccceeeiiien. 2
15 | 1-808280 Pin, Clevis 5/16 X 1 ....cccoeieiieiieienenen 1 55 | 1-800861 Screw, HH 5/8-18 X 8......ccceeviiiviiiin 2
16 | 1-303105 YOKE .ottt 1 56 | 1-807267 Key, 1/4 x3/M16 X1 1/4 .o 2
17 | 1-806003 Hairpin, Cotter #2.........cccccvoeieieniaene 3 57 | 1-323539 Spacer, Blade Drive.............ccccceviennne 8
18 | 32151-103 E-RiNG...cooiiiiii 1 58 | 1-513208 Washer, Spring Disc 5/8 .........c.ccccoevuenn. 2
19 | 702809 Screw, HH 3/8-16 x 1 7/8 ... .1 59 | 1-303434 Bushing, Engagement..............c.ccceuenn... 1
20 | 103-6584 Blade, Notched (36").... .2 60 | 1-303348 Eye Bolt (Left Hand Thread) .................. 1
® | 103-6582 Blade, Mulching (36").. 2 61 | 1-303236 Turnbuckle Body...........ccc.e.e.
103-6580 Blade, Low Lift (36").....cccvveveveueeeinininn. 2 62 | 1-303238 Eye Bolt (Right Hand Thread)
103-1578 Blade, Solid (36") ...cooveeereeieieeie e 2 63 | 1-322235 Arm, AsSiSt .....cooiiiiiiiiiis
103-6337 Blade, Extreme (367)......cceveeeeeeiiiiiiennn. 2 64 | 322-10 Screw, HH 5/16-18 X 2..coveeeeeeeeeeeenn.
103-6583 Blade, Notched (32").......cccccoviiiiiiinnn 2 65 | 1-323303 Linkage, Assist ArM .........ccccevveeernenen. 1
® | 103-6581 Blade, Mulching (32) ......cevveeeeiiiiiieee. 2 66< | 103-1238 Asm , Caster/Mount Complete................ 2
103-6738 Blade, Low Lift (32").....cccuieeeeeieiiiieen. 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
103-1577 Blade, Solid (32") ....ceeveviiiiiiiiieieceee 2 67< | 1-302203 Asm, Caster Whl Support W/Bearings ... 2
103-6336 Blade, Extreme (32”)......ccccevvieiiicniennins 2 A | 103-2296 Asm, Caster Wheel Support
21 | 1-513338 Washer, Special.......... 2 Wi/Bearings, Weighted ............ccccccevnene 2
22 | 3253-7 Washer, Lock 1/2......... 2 68<> | 1-302194-01 WId, Caster Wheel Support.................... 2
23 | 3217-9 Nut, Hex 1/2-13........... 2 A | 103-2297-01 WiId, Caster Wheel Support, Weighted... 2
24 | 325-20 Screw, HH 1/2-13 x6... 2 69 | 1-303334 Washer, Spring Disc 5/16
25 | 1-303352 Washer, Spindle.......... 1 70 | 1-324372 Asm, Pad/Spring.........c........
26 | 32120-35 E-RiNG..coiiiiiiiiii e 1 714 | 103-1330 Guard, Bearing Top .....cccoceeevieieiiiieeas
27 | 1-323733 Drive Belt (To Blades) 36" Model ........... 1 72 | 3256-3 Washer, 5/16 Std ........cccevevieeieiieeeens 1
1-323734 Drive Belt (To Blades) 32" Model ........... 1 73 | 1-323715 Rod, Brake 36" ........cccceveieeiieieeieienee 1
284 | 1-803310 Setscrew, 5/16-18 X 3/8......cccccevveerennen. 2 1-323718 Rod, Brake 32" .......cccceviiiieieeee 1
29 | 322-6 Screw, HH 5/16-18 x 1 1/4 .....ocoveueenne 9 74 | 1-323071 SPrNG et 1
30 | 3256-23 Washer, 5/16 SAE...........cccocviiriiieiennnn. 1 75 | 1-323747 Spring, Compression ............ccceevcveeees 1
31 | 1-303537 Stud, Belt Shield (Short)...........ccccereenee. 2 76 | 1-323746 Spacer, Flanged .........ccccoovvieiiieeennne 1
32 | 1-303536 Stud, Belt Shield (LoNG) .....ccceevveeeeereenneen 2 77 | 3296-42 Nut, Nyloc 1/4-20 ........cooeieeiiieieeneen
33 | 116-2706 Shield (1-302213-01) W/Decals, 36" ...... 1 78 | 1-513547 Spacer, Front Caster......................
116-2705 Shield (1-322149-01) W/Decals, 32" ...... 1 79 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer ..
34 | 1-323417 Washer, Belt Cover Mount ..................... 4 80 | 1-513809 Roller Bearing.........cccccovcveveiiiienns
35 | 1-322145-01 WId, Caster FOrk .........cccevervencreennnnnnn 2 81 | 1-513810 BUSNING ..o
36 | 103-1236 Asm, Caster Wheel Assembly................ 2 82 | 116-0962 SPrNG i 1
37 | 109-5151 Deflector, Discharge........cccccoveeviiiiieenns 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
& Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK322(32") or MK362(36”)
A Models with ECS handles only.
<> Models with Standard pistol grip handles only.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
m Does not include items #4, #29, & #69

RELEASED Version

©Toro 2010-2010




32" & 36" MOWER DECK

16
7&
7

TORQUE TO
75-80 ft-bs

: i £7
1 N/ﬁ4
BOLTHEAD TO
INSIDE THIS
LOCATION -~
@/1 4
~5~
TORQUE TO
30-35 ftdbs

W
. W@

=]
<

{

N~
©

66

[RELEASED Version ©Toro 2010-2010



48" MOWER DECK

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-2601 Deck (116-0617-01)W/Decals 46 | 103-3600 Asm, Engagement Arm W/Bushings ...... 1
Dogleg & Discharge Deflector ................ 1 47 | 322-6 Screw, HH 5/16-18 x 1 1/4 .......ccccenee. 1
2 | 1-402107-01 WId, Dogleg Baffle ........ccccceeeenveeennnnen. 1 48 | 302-19 Zerk, 1/4-28 Str......ccooiiieiiieeeee e 1
3 | 322-2 Screw, HH 5/16-18 X 5/8 ........ccccvevueenne. 3 49 | 3256-24 Washer, 3/8 SAE ........cccoooviieiiiieeiene 2
4 | 32128-20 Nut, Whizlock 5/16-18 .......cccccevvreenenen. 11 50 | 323-20 Screw, HH 3/8-16 X 3 1/4......ccocveirnnee 1
5 | 3296-29 Nut, Nyloc 5/16-18 ......coooviieiiiieee 1 51 | 3296-56 Nut, Nyloc 1/4-20 Thin .......cccoeeveieerenen. 1
6 | 323-7 Screw, HH 3/8-16 x 1 1/4 HH ............... 18 52 | 109-5151 Deflector, Discharge .........cccccevveveenuennen. 1
7 | 3290-357 Nut, Whizlock 3/8-16........cccccoevriienenne. 19 53 | 1-403179 Tube, PiVOt .....coieiiieiiieie e 1
8 | 98-5975 Washer, Spring Disc 3/8.........ccccccceeeennn. 12 54 | 3256-3 Washer, Flat 5/16 Std ..........cccccceeeeinnas 1
9 | 1-808280 Pin, Clevis 5/16 x 1 55 | 1-323714 Rod, Brake LH ........cccoeiiiiiiceieee 1
10 | 1-303105 YOKE ..o 56 | 1-324372 Asm, Pad/Spring.....
11 | 109-0977 Pulley, Idler Pulley.... 57 | 3256-23 Washer, 5/16 SAE ..
12 | 32151-103 E-RiNG.....ccevviiene 58 | 1-603843 Pulley, Idler.........c.cceeenennee.
13 | 103-6583 Blade, Notched (48") 59 | 1-403174 Belt, Drive (Main Deck) 48".................... 1
® | 103-6581 Blade, Mulching (48") 60 | 1-323746 Spacer, Flanged ..., 1
103-6738 Blade, Low Lift (48”)...ccccccvevevriienenee 3 61 | 1-413113 BUSNING ..o 2
103-1577 Blade, Solid (48”) ....cceveeiieiiiiiieiee 3 62 | 109-8854 Pin, ChUte.....eoeiiie e 1
103-6336 Blade, Extreme (48”).....ccccveveviiienene 3 63 | 1-323071 SPING ettt 1
14 | 1-323303 Linkage, Assist Arm ..........cccocvevevinienins 1 64+ | 103-1330 Guard, Bearing Top ......ccccoeevciivenineeaes 3
15¢ | 1-803310 Setscrew, 5/16-18 X 3/8.........coceevineenis 3 65<-| 103-1238 Asm, Caster/Mount Complete................. 2
16 | 323-13 Screw, HH 3/8-16 X2 3/4 ......cocvvveeinee. 2 A | 103-2281 Asm, Caster/Mnt Complete, Weighted ... 2
17 | 3296-42 Nut, Nyloc 1/4-20................ .2 66<- | 1-302203 Asm, Caster Whl Support W/Bearings ... 2
18 | 1-513810 Bushing......c.cccooeeuieees ) A | 103-2296 Caster Wheel Support
19m | 103-8387 Asm, Cutter Housing Complete .3 W/Bearings, Weighted ..............cccceeunee. 2
20+ | 103-8280 Asm, Cutter Housing...........cccccoeceeennnen. 3 67<-| 1-302194-01 WId, Caster Wheel Support.................... 2
21 | 302-61 Zerk, 45° 1/4-28 .....ccooieeeieeeee 2 A | 103-2297-01 WId, Caster Wheel Support, Weighted... 2
22 | 103-2535 SPACET ..t 3 68 | 302-52 Zerk, 1/8 NPT .o 2
23 | 1-513809 Bearing, Roller.........cccccooiiiiiiiiiniics 2 69 | 1-303514 Flange, Thrust Bearing
24 | 702809 Screw, HH 3/8-16 X 1 7/8 .....cccvveverennne 1 70 | 1-303314 Spacer, 10” Caster.......cccccoeeevereeeeneenne
25+ | 1-323529 Tube, Spindle........ccoeeeviiiiiiieees 3 71 | 103-1236 Asm, Caster Wheel...........ccccoieiiniinies
26 | 32120-35 E-RiNg....ccooveirninne . 72 | 1-322145-01 WId, Caster Fork............
27 | 3296-39 Nut, Nyloc 3/8-16 ........ .18 73 | 321-4 Screw, HH 1/4-20 x 3/4
28 | 1-807267 Key, 1/4x 3/16 x 1 1/4 .... .3 74 | 1-323748 Ring, Push-On 7/16.............
29+ | 1-403183 Sheave, Blade Driven ...........cccceevineeen. 3 75 | 1-323417 Washer, Belt Cover Mount..................... 5
30 | 1-513208 Washer Spring Disc 5/8..........cccccceveeneen. 3 76 | 323-4 Screw, HH 3/8-16 X 3/4......cccovieeeeene 8
31 | 1-800861 Screw, HH 5/8-18 X 8.....oooiieiiiiiiine 3 77 | 325-20 Screw, HH 1/2-13 X 6...cocvvvvieiiieee 2
32 | 1-323539 Spacer, Blade Drive ..........ccccceeeeiiiines 12 78 | 3217-9 Nut, Hex 1/2-13 ..., 2
33 | 1-323339 WaShEr ....ooeiiei et 3 79 | 3253-7 Washer, Lock 1/2......cccceiiiiiiiiieniens 2
34 | 1-322235 Arm, ASSiSt.......coovviiiiiiiiiiiiieeeeeeeeee 1 80 | 1-513338 Washer, Special........ccccceeviiiiiiiiinis 2
35 | 3219-6 Nut, Hex 5/8-18 UNF..........coocviiiiiiee 3 81 | 1-809020 Quick Pin, 10" Caster.........cccocovevcieenes 2
36 | 1-303434 Bushing, Engagement...........cccccccoveenee. 1 82 | 1-303537 Stud, Belt Shield (Short) ........c.cceeenneee 2
37 | 1-303348 Eye Bolt (Left Hand Thread).. A 83 | 1-303536 Stud, Belt Shield (Long)....
38 | 1-303236 Turnbuckle Body ...........ccccue. 1 84 | 1-323385 Knob, Belt Cover.........ccooovieiiiiiiieeene
39 | 1-303238 Eye Bolt (Right Hand Thread) .. A 85 | 116-2707 Shield (1-402100-01)W/Decals 48" ........ 1
40 | 1-323747 Spring, Compression..........cccceeeeeeeaeiennes 1 86 | 1-403188 Spacer, Belt Guide...........ccccceeeiiiiieen.. 1
41 | 1-806003 Hairpin, Cotter #2.........cccocevviiiieene 3 87 | 323-8 Screw, HH 3/8-16 x 1 1/2.....cceceenee 8
42 | 1-303352 Washer, Spindle.........cccccceeiiiiienennn. 1 88 | 1-513547 Spacer, Front Caster..........cccccoeevinieene. 2
43 | 322-10 Screw, HH 5/16-18 X 2....cocveeieeeeee 1 89 | 103-2171 Kit, Tire & Wheel Asm W/ Spacer .......... 2
44 | 1-323729 Bearing ...ccoveeieeie e 2 90 | 116-0962 SPNG ettt 1
45 | 1-303334 Washer, Spring Disc 5/16..........ccccceueeee. 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
& Use Pro-lock Nut Type (p/n 1-840022 .5 ml tube) on the setscrews.
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK483.
A Models with ECS handles only.
<> Models with Standard pistol grip handles only.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
m  Does not include items #6 and #27.

RELEASED Version

©Toro 2010-2010




48" MOWER DECK

) a4 5
L3 ) Gs3
A T 34

— BOLTHEADTO ™ ..~ 55
| INSIDE THIS \*& ‘7440
_~~ LOCATION 60

IS N
TORQUE TO 177" 51
8 3035 ftbs o~ 56

—19

|
30
3
TORQUE TO
75-80 ftdbs

RELEASED Version ©Toro 2010-2010




ENGINE DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 103-3499 Rear Deck (117-3521-01) W/Decals....... 1 29 | 1-633453 Spacer, TUbe ......cuevieeeiiiiieee e
2 1-323500 TransSmMISSION.......ccuuveieeeeeeiiiiee e 1 30 | 1-603610 Washer, Spring Disc 7/16
3 | 1-324340 Asm, Coupling, W/Guard And Zerk ........ 2 31 | 9264964 Screw, HH 5/16-18 x 3/4 Tapping .......... 4
4 1-323502 Shaft, Transmission Output.................... 2 32 | 1-303186 Crank,Bell..............ooooo 1
5 103-2587 Adapter, Oil Drain .........cccceeviiiiieeeeene 1 33+ | 1-323278 Sheave, Transmission Drive .................. 1
6+ | 1-323252 Bearing, Transmission Shaft ................. 2 34 | 1-323379 Washer, Shifter Lever..........ccccccceeeeinas 1
7 | 1-323254 Flange, Bearing Transmission Shaft....... 2 35 | 98-5975 Washer, Spring Disc, 3/8 .........cc.ccccveee. 5
8+ | 103-6511 Sheave, 3 1/4" (36"&48").....cocovevevciniaanen 2 36 | 3296-6 Nut, Nyloc 3/8-24 ......cccooviiiiiiiceee 1
+ | 103-6512 Sheave, 3 1/4" (32”)........... 2 37 | 3257-5 Key, Woodruff 3/16 x 3/4 .........cccvveeneee. 3
9 | 32151-62 Ring, Retaining .................. 2 38 | 1-303282 Switch, Neutral..........ccoccooieviiinieiee 1
10 | 1-805005 Washer, Lock 5/16 Heavy .. 4 39 | 3231-6 Bolt, Carriage 3/8-16 x 2 SSN................ 1
11 | 1-373034 Washer, Flat ........cccooeniiiniiiiiiee 2 40 | 3256-5 Washer , 7/16 Std.......cccevoveieeiiiene 2
12<-| 3245-41 Setscrew, 1/4-20 x 3/8 Cuppoint ............ 2 41 | 1-323285 Pulley, Transmission Drive..................... 1
13 | 1-323280 Belt, Transmission...........cccccoevveeeninieine 1 42 | 3256-24 Washer , 3/8 SAE ........ccoooiviiiiiiieieeees 1
14 | 3290-357 Nut, Whizlock 3/8-16..........ccocceeevinieens 3 43 | 321-3 Screw, HH 1/4-20 X 5/8.......c.ccevvevunennne. 4
15 | 3296-39 Nut, Nyloc 3/8-16 ........cooviiiiiiiiiiiiiieee 1 44 | 3296-42 Nut, Nyloc 1/4-20.....ccccooviiiiiiiieee 4
16 | 103-3498 Shifter Plate (1-323387-03) W/Decals....1 45 | 1-603403 Bolt, Shoulder 1/2 x 1....cccceniviiiiieenne 1
17 | 1-323389-03 Leg, Shifter Lever..........ccocviiniiiiincneenne 2 46<- | 3212-6 Screw, HH ,7/16-20 x 1 1/2..cccovvenenne. 1
18 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 .........c..c...... 2 47 | 1-513051 Switch, Blade Engagement.................... 1
19 | 32128-20 Nut, Whizlock 5/16-18............ 2 48 | 322-3 Screw, HH 5/16-18 x 3/4
20 | 51-4220 Coupler, Guard ..................... 2 49 | 3290-500 Screw, PPH #10-24 x 5/8
214 | 103-1666 Sheave, Trans. Drive, 2 3/4" ........ w1 50 | 1-633181 Plate, Tapped........ccccceuee
22+ | 103-1668 Sheave, Blade Drive (6.71")(36”)............ 1 51 | 103-1606 Asm Shift Lever, W/Grip
+ | 103-1667 Sheave, Blade Drive(7.33")(32°&48") .....1 52 | 103-1733 [ o SRR 1
23 | 103-4177 Key, 174 Sq X 2..oeeiiiiiieieeee e 1 53 | 114-3550 WaSher.....coceiiiiiiee e 4
24 | 302-19 Zerk, 1/4-28 Stro..coooceeiieieieeeee 2 54 | 114-3549 NUt, M8 4
25 | 103-1733 [Ty o SRR RPUUPRIN 1 55 | 1-653313 GaSsKet......cooueiiiiie e 2
26 | 323-7 Screw, HH 3/8-16 x 1 1/4 .....coovivve. 4 56 | 116-2970 Muffler (32" & 36”).....ccovvreerieiieeieeeiens 1
27 | 323-13 Screw, HH 3/8-16x2 3/4 .........ccovvveenneeen. 1 116-2969 Muffler (48”) ..veeiiiiiiiieiieicce e 1
28<-] 1-803310 Setscrew, 5/16-18 x 3/8 Cuppoint .......... 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black

\/>>

crankshaft.

Use Pro-lock (Nut type) Part No. 1-840022 (.5ml tube) on setscrew threads and on sheave retaining bolt in engine

+ Apply anti-seize compound to bore of blade drive and transmission drive sheaves on engine, drive sheave on
transmission, and bearings and sheaves on transmission output shafts.

RELEASED Version

©Toro 2010-2010




ENGINE DECK GROUP

36 Torque to 30-35 ft-Ibs.
e

Qil Drain
Kawasaki Engines

5

<

RELEASED Version ©Toro 2010-2010




ENGINE DECK GROUP (cont.)

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 103-1611-03  WId, Brake Arm........cccccvevirveneiienininns 2 24 | 1-513959 Wingnut, Nyloc 5/16-18.........cc.ccceveninne 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccoerviiennenne 4 25 | 323-39 Screw, HH 5/8-16 X 5....cccovvverieiiennnn 4
3 | 1-322117-03 WId, Axle (36” & 48" Models). w1 26 | 1-523157 Spacer, Wheel (14 Ga.) .....ccccceevenerennnn R,

1-322141-03  WId, Axle (32" Model).. w1 1-543436 Spacer, Wheel (18 Ga.) .......ccceevenrirennnn e,
4 | 2412-104 Clip, Loom........cccuve. 2 27 | 98-5975 Washer, Spring Disc 3/8 ..........cccccevueeen. 4
103-1615-03  WId, Idler Arm (LH) ..... e 28 | 1-323307 Pin, Clevis 3/8.......ccccooeevineeiiieeeieen 2

6<- | 1-806003 Hairpin, Cotter #2........ .4 29 | 1-803051 Pushnut, 3/8 .......cccoveviiiiiieeeee 2
H | 1-806003 Hairpin, Cotter #2.........cccccovvveiciceennn. 2 30M | 103-1864 Swivel, Short Adjust...........ccceeeeeiiiienns 2
7 | 103-1616-03 WId, Idler Arm (RH).......cccoevvenireeniennn. 1 < | 103-1618 Swivel, Short Adjust..........cccccvvriernenne. 2

8H | 32151-47 Klipring (For 3/8 Shaft) .........ccccocvvvnenen. 6 31 | 323-6 Screw, HH 3/8-16 X 1....ccvviiiiiecicne 4
< | 32151-47 Klipring (For 3/8 Shaft)..........cccccoviiens 4 32 | 109-4721 Asm, Wheel Drive (36"&48” Models)...... 2
9 | 1-323288 Belt, Wheel Drive (36"&48” Models)....... 2 1-324193 Asm, Wheel Drive (32" Model)............... 2

1-323344 Belt, Wheel Drive (32" Model)................ 2 33 | 1-323349 Sheave (32"Model) .......ccoevveveireirinnennn 2
10 | 32128-20 Nut, Whizlock 5/16-18 34 | 109-4359 Asm, Drum & Sheave (36"& 48” Model) . 2
11 | 1-323262 Band, Brake................. 35 | 1-323261 Drum, Brake (32" Model) .......c.cccuevuenen. 2
12 | 110-5866 Brake Linkage Swivel............... 36 | 1-323719 Asm, Wheel & Tire (36"&48"Models)...... 2
13 | 1-412358 WId, Scraper (36"&48” Models)............... 2 1-323346 Asm, Wheel & Tire (32’Model)............... 2
1-603430 Scraper (32" Model) ........cccccevvervirennennn 2 37 | 1-323720 Tire, 13 x 6.50-6 (4-Ply) (36"&48”) ......... 1
14 | 3296-29 Nut, Nyloc 5/16-18 ......cocvvriiiiiiiciee 4 1-323361 Tire, 13 x 5.00-6 (4-Ply) (32").....c0cvvrune 1
15 | 1-323277 Pulley, Idler (36”8&48” Models)................ 2 38 | 1-323328 Asm, Wheel & Hub W/Brgs (367&48”)....1
1-323352 Pulley, Idler (32" Model).........ccccocveruennen. 2 1-323360 Asm, Wheel & Hub W/Brgs (32)............ 1
16 | 322-6 Screw, HH 5/16-18 x 1 1/4 .....cccveeeiineee. 2 39 | 1-323329 Bearing, Flanged ...........ccccoceeeniiiennnnn. 4
17 | 99-8664 Screw, HH 3/8-16 x 3 Tapping ............... 2 40 | 322-5 Screw, HH 5/16-18 X 1....ccvvvveeeeeiiieee. 8
18 | 3290-357 Nut, Whizlock 3/8-16...........ccccevirvenennn. 14 41 | 1-805005 Washer, Spring Disc 5/16 ............c.ccoue... 8
19 | 3296-39 Nut, Nyloc 3/8-16......... .4 42 | 32120-47 E-Ring (For 1/2" Shaft)
20 | 1-323287-01 Shield, Wheel Drive 2 430 | 1-323245 Spring, Compression .....
21 | 1-323283 SPaCEr.....ccovreerieirene .4 44 | 1-808519 E-Ring (For 1" Shaft) ........ccccceueee.
22 | 1-603402 Spring, Drive .......cceeeiieieiiec e 2 45 | 1-373034 Washer, Swivel (32" Model Only)........... 8

23H | 1-323548 Linkage, Brake.........c.ccooeriiiininicnennn, 2 46M | 3256-23 Washer, 5/16 SAE ........ccooovveiiiiiies 4
< | 103-1619 Linkage, Brake (LH) .......ccccoooveiiriennnnn. 1 47 | 98-3259 Shield, Trailing.........cccocvveiveeniieiieiee 1
< | 103-1620 Linkage, Brake (RH).......cc.ccooeniniiinnnne. 1 48 | 322-3 Screw, HH 5/16-18 X 3/4.....cccoviiiiinenne. 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black

<> For units with ECS handles only.
B For units with pistol grip handles only.

RELEASED Version

©Toro 2010-2010




ENGINE DECK GROUP (cont.)

36" & 48" MODELS

Z

32

RELEASED Version ©Toro 2010-2010




PISTOL GRIP UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-4695 Kit, Handle (109-4682-03) W/Decals...... 1 45 | 109-0346 Cap, Fuel Tank.......ccccvvevinenicniniene 1
2 | 1-303097 Grip, Handle.........cccooiniiiiiiciiicee 2 46 | 1-808286 Pin, ClEVIS ...ocveeieeriirieeiecececc e 2

3% | 1-324279 Latch W/Grip (LH).... 47<> | 103-2605 Fitting, Fuel Bulkhead W/Screen. 1
4 | 1-303019 Grip, Latch ............... 48 | 103-0498 Nut, Ignition Switch .... A
5 | 1-302006 Drive Lever W/Grip... 49 | 1-303077 Clamp, Fuel Line .......... .4
6 | 1-303021 Grip, Drive Lever...... 50 | 3214 Screw, HH 1/4-20 x 3/4..... A
7 | 1-324280 Latch W/Grip (RH).... 51 | 109-0306 Line, Fuel 6" .......ccccuc.. e 1
8 | 1-323229 Clip, LOOM 3/8......cceiiviriiieiienieeenieae 52 | 1-323430 Interlock, OPC ........cccovvieniiiicnecee 1
9 | 1-303435 Washer, Spring Disc 1/4.........c.cccccinueee 6 53 | 32128-33 Nut, Whizlock 1/4-20 .........ccccvviiienenne 2
10 | 1-323359 Linkage, Wheel Drive..........c.cccovvreeniennen. 2 54 | 109-0293 Line, Fuel 8.5" ......cccoiiiiiiiieceie 1
11 | 3296-42 Nut, Nyloc 1/4-20 ........cccovviiiiiiieieenen 3 55 | 1-543296 GrOMMEt .....oveeiiiiiciereeeee e 1
12 | 3256-22 Washer, 1/4 SAE .......cccccoovveiniiieiinens 1 56 | 1-603770 Valve, FUuel ......cccovniiiiiiiccee 1
13 | 321-18 Screw, HH 1/4-20 x 2 1/4 ....ccoovvvvenn. 2 57 | 33114-016 Screw, HH M8-1.25 x 16mm.................. 1
14 | 116-2426 Cable, Throttle .................. 58 | Kawasaki PN 41019-1055 W/6” Fuel Line .. e 1
15 | 103-1797-01 Bracket, Choke Cable ... 59 | 321-3 Screw, HH1/4-20 x 5/8 ..... 2
16 | 1-303287 Tie, Plastic 5 1/2" ............ 60 | 116-2661 Harness, Wiring ............ e 1
17 | 3296-39 Nut, Nyloc 3/8-16 .....cceoviriiiiiiicienn 61@ | 1-633023 Stud, Gas TanK........ccccveeveneiieeninnennene 2
18 | 3296-2 Nut, Nyloc 10-24 ..o, 62 | 1-633349 Spring, Gas Tank..........ccccovcveeeiiieeennnen. 2
19 | 1-807513 Bolt, Carriage 10-24 X 1/2 ......cccecvevuennee. 2 63 | 1-513051 SWItCH. ..ot 1
20 | 1-806003 Cotter, Hairpin........cccccoeeevivieeeeeeee. 4 64 | 1-633181 Plate, Tapped......cccccovvvviiiiiiiii, 1
21 | 1-808250 Pin, Clevis 3/16 X 1 3/4 .....ccccoovvreeniennn. 2 65 | 3290-500 Screw, PPH #10-24 x 5/8.........ccccevuenene 2
22 | 1-803001 Palnut, 3/16.......cccooeeiiiieiiieeeces 2 66 | 1-805005 Washer, Lock 5/16..........ccccvverenennenne. 2
23 | 1-806340 Rollpin, 5/16 X 1 ...cceeveiiiiiirieieiieicniens 2 67 | 3296-47

24 | 1-323549 SPACEN ...t 2 68 | 322-3

25@ | 1-412185-03 Lever, OPC (RH)................ A 69 | 114-0285

26<>| 1-803322 Setscrew, 5/16-24 x 5/16.... .2 70 | 119-6549

27@ | 1-412183-03 Lever, OPC (LH)................ e 71 | 116-1661

28 | 323-6 Screw, HH 3/8-16 X 1...coviviiiiiiice 4 72 | 116-2394

29 | 1-303365 Bushing, NyIon..........ccccccoveevieveeieene. 2 73 | 116-2232
30 | 1-322192-03 Rod, ConNecting ..........ccceevevvevereiriereanns 1 74 | 116-2233
31 | 1-403121 Switch, KeY ...ooviiiiiiieiciccece 1 75 | 116-2231

1-603511 Key, Ignition ..........ccceeevvveeevieieieeene 1 76 | 3256-3 Washer, 5/16 Std. w2

103-2106 Key, EXMark LOgo ........cccvovveeuereeennnnn, 1 77 | 107-4543 Clamp, Tank................... -2
32 | 1-303363 Spring, Actuator .......... o 78 | 104-8300 Nut, Nyloc 5/16-18 Fig....... 2
33 | 33094-00 Washer .............. . 79 | 321-2 Screw, HH 1/4-20 x 1/2.......cccoviviieee. 2
34 | 103-1796 Cable, Choke .... o 80 | 114-0292 Bracket, Mounting Canister.................... 1
35 | 1-303088 Clip, Cable...... e 81 | 115-4486-01 Bracket, Mounting Canister.................... 1
36 | 1-303160 Spring, Compression... 1 82 | 32291 Bolt, Carriage 1/4-20 x 3/4 ........cccccue.. 2
37 | 3256-23 Washer, 5/16 SAE.........cccccovevinieicniene 4 83 | 104-7201 Nut, Nyloc 1/4-20 FIg ....cccvevieiiiiieene 4
38 | 1-323298 Linkage, Blade Drive.........ccccccovrveniennen. 1 84 | 115-0962 Hose, Vent........ccoooiiiiiiiiiciice 1
39 | 1-322157 Engagmt. Lever, Blade W/Grip............... 1 85 | 114-0286 Hose, Vent........ccoooiiiiiiiiiiicice 1

40 | 1-303020 Grip, LeVET .....ooiiieiceiiieeee e, 1 86 | 117-1221 Canister, Carbon ..........ccccceeeeieicineenee. 1

41 | 3256-4 Washer, 3/8 Std .......ccocveveeeeiiciiieeeeeee 2 87 | 115-4465 Cap, Fuel Ratchet..........

42 | 323-10 Screw, HH 3/8-16 X 2...cceevviiiiriecin 1 88 | 322-10 Screw, HH 5/16-18 x 2

43 | 1-303335 Tie, Plastic Large .......

44 | 103-2893 Tank, Fuel W/Fitting

NOTE: Use dielectric grease on all electrical connections.
Exmark black touch up spray paint — Gloss black
Not illustrated.

Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, and on fuel tank fitting.

Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into

*
<>

tank.

11

RELEASED Version

©Toro 2010-2010




NON-CALIFORNIA UNITS

PISTOL GRIP UPPER HANDLES and CONTROLS

)

\
3 \
N
800G
8
N\
\ X
\
N ;
\
NS
\ ¢
\ L
\/"/

75

~o
57

RELEASED Version

©Toro 2010-2010




ECS UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1<> | 103-1566-03 WId, Lever, OPC (LH) ......ccoevvvrirnrenne 1 48 | 1-513051 Switch, Neutral Lockout............c.cceceeueene 1
2 | 1-303365 Bushing, Nylon.........ccccoovvviieninicnenn 2 49 | 1-323229 Clip, LOOM 3/8 .....ocviiiiriiiiiiicciceece 1
3¢ | 1-803322 Setscrew, 5/16-24 x 5/16.... 2 50 | 1-303287 Tie, Plastic 5 1/2".............. .6
4 | 103-0769-03 WId, OPC Rod ...... e 51 | 1-323430 Module, Wiring Harness.... e 1
5 | 1-303363 Spring, Actuator-.......... w1 52 | 323-14 Screw, HH 3/8-16 x 3........ e 1
6 | 1-303335 Tie, Plastic 7 5/16” ..... 1 53 | 322-9 Screw, HH 5/16-18 x 1 3/4.... w2
7 | 1-807513 Bolt, Carriage 10-24 x 1/2 .. 2 54 | 1-413152 Bearing.......cooooveiiiiiiinenn. .4
8 | 3296-2 Nut, Nyloc #10-24 .......cccoovviiiiiiiceenn 2 55 | 103-2466-03 Lever, Drive (LH) ...cccooiiiiiiiiiciciiee 1
9 | 116-2426 Cable, Throttle Control ............cccceeennne 1 56 | 3219-3 Nut, Hex 3/8-24 ........ccccoiiiiiiiiiee 2

10<>| 103-1567-03 WId, OPC Lever (RH)........ccevuiiieniirinnne 1 57 | 321-14 Screw, HH 1/4-20 X2 3/4.......ccccovvveunnne 2
11 | 1-303020 Grip, LeVET ... 1 58 | 32128-33 Nut, Whizlock 1/4-20..........cccoviiiiirenne 12
12 | 103-1629 Lever, Clutch W/Grip......ccccceveeeiiiiiieen. 1 59 | 103-0464 Pin, Spring 1/8 X 1/2 ..ccvviiiiiiiiee, 2
13 | 3296-29 Nut, Nyloc 5/16-18 ......cocvvviiiiiiiieieenn 2 60 | 3256-22 Washer, 1/4 SAE ........cccccoovivveenenicncne 10
14 | 3256-4 Washer, 3/8 Std .......... e 616 | 103-0235 Screw, 1/4-20 x 1 1/8 W/Nylon.... w2
15 | 103-0027 Spacer......cccoceeeeiennn. 2 62 | 103-2465-03 Lever, Drive (RH)..... e 1
16 | 1-806003 Cotter, Hairpin.... 2 63 | 3220-3 Nut, Jam 3/8-24 .........ccooeiririiiii 4
17 | 103-1627 Linkage, UPper........cccveiieeiiiieeeiiieeeie 1 64 | 109-4934 Asm, Console (109-4649-03) 1
18 | 103-1604 Linkage, Wheel Drive..........cccccovvivieeennn. 2 WIDECAIS .......oeeiiiieiiiieeeiee e
19 | 1-543296 GrOMMEt.....c.coiiieiieiieee e 1 65 | 3256-23 Washer, 5/16 SAE .......cccoovviviiieien, 4
20 | 103-0815 Grip, Handle.........cccoooiiiiiicice 2 66 | 321-3 Screw, HH 1/4-20 X 5/8........ccceovreeuennene 10
21 | 1-303435 Washer, Spring Disc 1/4..........ccccceennnee. 6 67 | 103-2513 Asm, Drive Lever (RH)........ccccoeeiienenn. 1
22 | 103-1631 Latch, Thumb (LH) (Not Shown)............. 1 103-2514 Asm, Drive Lever (LH) .............c.coo 1

103-1630 Latch, Thumb (RH)......ccceviiiiiiiicieenne 1 68 | 103-2463 Joint, .375 Ball End........ 2

23 | 3296-42 Nut, Nyloc 1/4-20 .......ccccvvviiiniiiinieennn 1 69 | 103-0489-03 Bracket, OPC Axle...... 1
24 | 103-0770-03 WId, Handle................. e 70 | 103-1796 Cable, Choke Push/Pull.... .
25 | 1-303088 Clip, Cable A 71 | 103-1797-01 Bracket, Choke Cable.............cccverrnene 1
26 | 323-6 Screw, HH 3/8-16 x 1.. .4 72 | 1-633080 BUShiNG ....coveiiiiiiieeeee e 1
27 | 109-0346 Cap, Fuel Tank .......cccooveeervnieninienieen 1 73 | 3256-14 Washer, #10 Std........ccoooeeieiiiiiecne, 1
28 | 103-2893 Tank, Fuel W/Fitting ........cccooevvieenncne. 1 74 | 109-0293 Hose, Fuel Line 8.5 .............................. 1

29<>| 1-633023 SHU . 2 75 | 33114-016 Screw, HH M8-1.25 x 16mm.... 1
30 | 1-633349 Spring, Fuel Tank..........ccccvveeeeennnnn, 2 76 | 3256-3 Washer, 5/16 Std .2
31 | 1-805005 Washer, Lock 5/16 Heavy ...................... 2 77 | 107-4543 Clamp, Tank..................... 2
32 | 3296-47 Nut, Nyloc 5/16-18 .......c.ccccveveereereenn. 2 78 | 104-8300 Nut, Nyloc 5/16-18 FIg........cccevvrvcveennnne 2
33 | 322-3 Screw, HH 5/16-18 X 3/4 .............. 2 79 | 321-2 Screw, HH 1/4-20 X 1/2...ccccovviriiene 2

34¢ | 103-2605 Fitting, Fuel Bulkhead W/Screen...... o 80 | 114-0292 Bracket, Mounting Canister.................... 1
35 | 103-0498 Nut, Ignition Switch ..................... o 81 | 115-4486-01 Bracket, Mounting Canister.................... 1
36 | 1-303077 Clamp, Fuel Line ........ .4 82 | 3229-1 Bolt, Carriage 1/4-20 x 3/4 ........cccccuee.. 2
37 | 109-0306 Hose, Fuel Line 6” ... | 83 | 104-7201 Nut, Nyloc 1/4-20 FIg......ccoovvenriiieenne 4
38 | 1-603770 Valve, FUBL........oieieiieieiis e, 1 84 | 115-0962 Hose, Vent.........cooooii, 1
39 | 33094-00 WaASNET .o, 1 85 | 114-0286 Hose, Vent..........ocoiiiiiiiii, 1
40 | Kawasaki PN 41019-1055 W/6” Fuel Line............... 1 86 | 117-1221 Canister, Carbon ... e 1
41 | 116-2661 Harness, Wiring ......cccoceevevevevevernenenenns 1 87 | 115-4465 Cap, Fuel Ratchet............. 1
42 | 3256-22 Washer, 1/4 SAE ........ccccovvininiciiien, 1 88 | 114-0285 Valve ..o A
43 | 3214 Screw, HH 1/4-20 X 3/4 .......ccoovcviennne. 1 89 | 119-6549 Grommet, Valve...........oooiininnns 1
44 | 1-403121 Switch, On/Off | 90 | 116-1661 Asm, Fuel Tank CA Units..........c.cceeeneene 1

1-603511 Key, Ignition................. o1 91 | 116-2394 Hose, Formed...........ccocoeiiiiiiiiinnn. 1
103-2106 Key, Exmark Logo.... o 92 | 116-2232 Valve, Vacuum Control ..........c.ccccevveenne 1

45 | 1-633181 Plate, TApped.......cceevreeeerrieeeeearieeeernnns 1 93 | 116-2233 HOSE.....oovii, 1
46 | 3296-39 Nut, Nyloc 3/8-16 .....cceveiriiiiiiiieiee 5 94 | 116-2231 HOSE ..o 1
47 | 3290-500 Screw, PPH #10-24 X 5/8 ......cccocvvvinnne 2 95 | 322-10 Screw, HH 5/16-18 X 2......coooviviiicnnnn, 2

NOTE: Use dielectric grease on all electrical connections.
Exmark black touch up spray paint — Gloss black

& Use Pro-lock (Nut type) Part No. 1-840022 (.5 ml tube) on setscrew threads, thumb latch screws and on fuel tank fitting.
Use Pro-lock (Retaining) Part No. 1-840023 (.5 ml tube) on inside of bore of OPC hub and on fuel tank studs going into

<&

tank.

13

RELEASED Version

©Toro 2010-2010




ECS UPPER HANDLES and CONTROLS

WASHER
ORIENTATION

NON-CALIFORNIAUNITS

14

RELEASED Version ©Toro 2010-2010




A WARNING

Read operator's manual before operating

Do NOT operate unless trained to safely
operate this machine.

Do NOT operate without shields, guards, and

salely devices
Do NOT carry s

in place and working
assengers.

« Clear area of debris before mowing.

« Before leaving
- Disengage
- Shifttransmi

- Engage park brakes.

« Shutoff engine
adjusting, servi

operator's position:

ission o neutral.
en mowing

and remove key before

feing, or cleaning. engine are stopped.

« Use extreme caution when operating on slopes.
Do NOT operate on slopes greater than 20"
- Mow across siope - NOT up and down.

Do N

10T mow wet siopes.

 Avoid blades unless blades and

DECALS
3

CALIFORNIA SPARK ARRESTER WARNING
o s that

LBt R

(A CAUTION]

E4

ENGINE

SHEAVE ENGINE SHEAVE

BLADE DRIVE
/ BELT

FRONT OF
MOWER

'

FRONT OF
MOWER

1035628

[@Immmam 48)

[ ADANGER ]

covER IS MISSING. DO NOT OPERATE %55+
rms UNIT WHEN COVER IS NOT IN PLACE.

A WARNING

+Read operator's manua before operating.
+Do NOT operate unless trained to safely operate
this machine.
+Do NOT operate without shields, gualds and
* Thoun object o bladeconac can safety devices in place and worki
cause serious injury o deat +DoNOT carry passengers.
«Keep al people and pets oul = «Clear area of debris before mowing.
of area when mowing. +Beforeleaving operator's positon:
« Avoid blades unless blad - Disengage PTO.
and engine are stopped. - e conil et
ngage pr
«Shut off engine and remove key before
adjusting, sericing,or cleaning.
+Use extreme caution when operating on siopes.
+Mow actoss slope - NOT up and dow.
+DoNOT operate on siopes
greater than 20'.
+DoNOT mow
wetslopes.

13
SQUEEZE DRIVE LEVERS BEFORE SHIFTING

RN 1234 5

1-303518

17
Y

19

N \
A WARNING .

[ 24 OPEN BELT DRIVE!

@ STOP ENGINE BEFORE

REACHING UNDERNEATH.

~

A WARNING

Use Only Exmark Riding
Attachments. Use of Other
Riding Attachments May
Create a Hazardous Condition
Resulting in Injury. ..

A WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 10

KEEP HANDS and FEET AWAY

ENHANCED CONTROL SYSTEM

\ RS0
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1@ | 103-1623 Decal, Console ........coovvvvveeeieiiiiiiieieiennns 1 13% | 1-303518 Decal, Shifter........ccccceeeviiiiiiiinnas 1
2 103-1798 Decal, Throttle .......cccccoecveiiiiiiiiieie. 1 14 | 1-323550 Decal, Neutral/Brake............cccccocvvennnne. 2
3 | 103-2882 Decal, Exmark Logo..........c.coceeevuriennnen. 1 15 | 1-303520 Decal, TriVantage..........ccccvcevevciiennnnn. 1
4 117-2718 Decal, Spark Arrester..........cccccovvineeeen.. 1 16 | 103-2920 Decal, Metro Model............cccccvvvvvvvnnnnnn. 1
5 | 103-2076 Decal, Caution Hot Surface.................... 1 17 | 1-303508 Decal, Discharge Warning ..................... 1
6 | 1-323427 Decal, Belt Routing (32" & 36”)............... 1 1-403005 Decal, Danger (32" & 36”).....ccccccvveeneen. 1
7 | 103-5626 Decal, Belt Routing (48”).......ccceeevuveennae 1 18 | 1-403005 Decal, Danger (48”) ....coovveveeiieenieeninne 2
8 1-323410 Decal, Commercial (32") .....coceeviiirreeennn. 1 19 | 1-303517 Decal, Belt Drive.........cccoeeeeeiiiiiiieeeee 1
9 | 1-323411 Decal, Commercial (36”) .......cccccevcuveennnn 1 200 | 1-403143 Decal, Sulky Warning...........ccceecvveennee. 1
10 | 1-403131 Decal, Commercial (48") .......cccceevcuveennnnn 1 21@ | 103-2245 Decal, ECS Instruction (RH) .................. 1
11% | 98-5954 Decal, Missing Cover 22 | 103-2244 Decal, ECS Instruction (LH).... A
12 | 103-1967 Decal, Console ..........cccccceeuuunuennnnnnnnnn. 103-2640 Decal, Kit

Pistol Grip units only.
ECS units only.

15

RELEASED Version ©Toro 2010-2010




WIRING DIAGRAMS

KEY oPC
SWITCH SWITCH
@ N.O.
TRANSMISSION
N.C.
PTO
99  SwiTcH =
N.O. o TO SAFETY
a = INTERLOCK
o u u MODULE
X
s W 5 |5
<] ww pl &
@ 32 a o
o=
£S5 .
ENGINE GROUND ;%//-GS—>+—%§¥:
]
O BLACK Z == IS5
a0 RED g;g//eiﬁ;x\jﬁéim,
ENGINE KILL ——== 5/
TERMINAL —/

CONNECTORS ARE VIEWED FROM WIRE END

N.C.=NORMALLY CLOSED
N.O. = NORMALLY OPEN

16

G006816

RELEASED Version ©Toro 2010-2010




NOTES

17

RELEASED Version ©Toro 2010-2010




SERVICE RECORD

Date

Description of Work Done

Service Done By

18

RELEASED Version

©Toro 2010-2010




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT

DECK LIFT ASSIST KIT
HITCH KIT
LIGHT KIT
12V POWER PORT
MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)

SNOW BLADE
SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM
WEATHER CAB

WALK-BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2010 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

www.exmark.co

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

@Iﬂ@[ﬁk@

Part No. 4500-634 Rev. A
(402) 223-6300

Fax (402) 223-5489
Printed In USA.

RELEASED Version ©Toro 2010-2010




	watermark0: RELEASED Version  ©Toro 2010-2010
	watermark1: RELEASED Version  ©Toro 2010-2010
	watermark2: RELEASED Version  ©Toro 2010-2010
	watermark3: RELEASED Version  ©Toro 2010-2010
	watermark4: RELEASED Version  ©Toro 2010-2010
	watermark5: RELEASED Version  ©Toro 2010-2010
	watermark6: RELEASED Version  ©Toro 2010-2010
	watermark7: RELEASED Version  ©Toro 2010-2010
	watermark8: RELEASED Version  ©Toro 2010-2010
	watermark9: RELEASED Version  ©Toro 2010-2010
	watermark10: RELEASED Version  ©Toro 2010-2010
	watermark11: RELEASED Version  ©Toro 2010-2010
	watermark12: RELEASED Version  ©Toro 2010-2010
	watermark13: RELEASED Version  ©Toro 2010-2010
	watermark14: RELEASED Version  ©Toro 2010-2010
	watermark15: RELEASED Version  ©Toro 2010-2010
	watermark16: RELEASED Version  ©Toro 2010-2010
	watermark17: RELEASED Version  ©Toro 2010-2010
	watermark18: RELEASED Version  ©Toro 2010-2010
	watermark19: RELEASED Version  ©Toro 2010-2010


